
2

1

3 

3 

3

1

4

2

3

1

4

2

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

D

Pos Number Description Qty
1 82-134 Bypass plate 1

2 82-216 Hear reflector plate 1

3 B-320620Socket head cap screw M6x20 DIN 9121

4 78-312 Bushing 1

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

2

13

3

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

E

Pos Number Description Qty
1 82-200 Tertiary air box 1

2 P-110006Rope seal ø6 1

3 B-360630Button head screw M6x30 ISO73802

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

9

3

8

10

5

4

6

2

1

7

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

F

Pos Number Description Qty
1 47-310 Air handle 1

2 8244 Welded air damper 1

3 B-360512 Buttonhead screw M5 x 12 ISO73801

4 B-020006 Plain washer 6 mm DIN9021 1

5 Fje-701322Spring 1

6 B-010010 Washer 10 mm DIN125A 1

7 B-320520 Socket head cap screw M5 x 20 DIN9121

8 78-312 Bushing 1

9 B-320512 Socket head cap screw M5 x 8 DIN9121

10 5510 Tube for air damper 1

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

A

www.ersho-distribution.com



2

1

3

2

1

3 

3 

3

1

4

2

2

1

3

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

C

Pos NumberDescription Qty
1 82-160 Cover bottom in chamber1

2 8214 Ash box assembly 1

3 82-130 Upright tray 1

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

4

5

2

3

1

6

7 8

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

B

Pos NumberDescription Qty
1 82-440 Deflector plate 1

2 82-435 Isolation left side 1

3 82-438 Isolation on top of tertiary box1

4 82-437 Isolation below tertiary box left1

5 82-436 Isolation below tertiary box1

6 82-434 Isolation right side 1

7 82-433 Isolation front left 1

8 82-432 Isolation front right 1

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

2

4

5

5

4

5 4

2

4

5

3

1
4

5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

I

Pos Number Description Qty
1 8238 Welded top plate 1

2 8232 Welded side panels 2
3 82-220 Bottom door 1

4 B-320816Socket head cap screw M8 x 16 DIN912 84
5 B-020008Plain washer 8 mm DIN9021 4

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

3

5

4

3

1

2

1

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

J

Pos Number Description Qty
1 B-650512Screw black ripp M5 x 12 ISO 88916
2 82-228 Bracket for hook roll 1

3 8236 Closing mechanism 2
4 82-132 Closing roller 1

5 82-228 Bracket for hook roll 1

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

3

3

5

7

6

4

2

1

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
 7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

G

Pos Number Description Qty
1 82-0000 Hinge pin 1

2 82-026 Hinge top 1

3 B-650512Screw black ripp M5 x 12 ISO 8896
4 B-340506Socket set screw M5x6 DIN 9141

5 B-500001Ball 1

6 82000 Assembled hinge 1

7 B-360510Button head screw M5 x 10 1

www.ersho-distribution.com



2

1

3 

3 

3

1

4

2

13

11124 10

2

3

7 5

1

8 6

8
9

4
5

2

3

1

6

7 8

2

1

3

 9

 3

 8

 10

 5

 4

 6

 2 1
7

4

2

5

4
5

5 4

3

5

4

6

1

3

5

7

6

8

3

4

2

1

3 

1

7

6

5 

5

4 

1

2

4 

3 

13

11124 10

2

3

7

1

8 56

8
9

7

A

B

C

D

E

F

G

H

I

J

H

Pos Number Description Qty
1 8268 Welded hook 1

2 78-316 Washer for closing mechanism1

3 82-400 Cast iron door 1

4 8266 Welded hook 1

5 P-110006Rope seal 1

6 82-402 Glass 1

7 2-358 Plate 6
8 B-360508Button head screw M5 x 86
9 P-100014Gasket 1

10 B-330504Socket set screw M5 x 4 DIN9131

11 B-330405Socket set screw M4 x 5 DIN9131

12 B-340405Socket set screw M4x5 DIN9142
13 86-432 Door handle 1www.ersho-distribution.com


